
CS2012 Cotton Spear Parts Breakdown 



PAGE 1 

SMV SIGN 
PARTS 

5 THRU 12 

16,17 

HITCH PINS 
1,2,3,4 

STORAGE STAND 
PARTS 

13 THRU 15 

CAMERA MOUNT 
18 THRU 24 

STORAGE STAND 
PARTS 

13 THRU 15 



POSITION 
PART 

NUMBER DESCRIPTION QTY 

1 300683 TOP LINK PIN CAT 3 1 

650702 SLEEVE CAT 3 TO CAT 4 TOP LINK 

2 300682 LIFT PIN CAT 3 (UPPER LIFT PIN) 2 

650703 SLEEVE CAT 3 TO CAT 4 LIFT PIN 

3 300535 LIFT PIN CAT 2  (LOWER LIFT PIN) 2 

4 300539 LINCH PIN 5 

5 650701 SMV SIGN ARM 1 

6 300676 SMV SIGN 1 

7 220223 BOLT ¼”-20 X 1” 2 

8 220255 FLAT WASHER ¼” 2 

9 220094 NYLON LOCK NUT ¼” 2 

10 220042 MOUNTING BOLT 5/8” X 3” 1 

220098 MOUNTING BOLT NUT 5/8” NLN 1 

11 300131 LOCK PIN 1 

12 300486 PIN RETAINER 2 

13 650211 SIDE STORAGE STAND LEG 2 

14 300539 LINCH PIN 2 

15 650212 CENTER STORAGE STAND ASSEMBLY 2 

16 650501 CONUS III TINE 8’ 2 

650503 CONUS III TINE 6’ 2 

17 650502 NUT CONUS III TINE RETAINER 4 

18 650401 CAMERA MOUNT WELD ASSEMBLY 1 

19 650410 CAMERA MOUNT SLIDE TUBE ASSEMBLY 1 PAGE 2 

POSITION 
PART 

NUMBER DESCRIPTION QTY 

20 220040 CAMERA MOUNT  BOLTS 5/8” X 2-1/2” 4 

21 220098 NYLOCK NUT 5/8” 4 

22 220227 FLAT WASHER 5/8” 4 

23 220039 BOLT 5/8” X 1-1/2”   SLIDE TUBE LOCK BOLT 1 

24 220072 NUT 5/8”  1 



Durabilt Industries, LLC • Pocahontas, AR  72455 • Phone 870-892-4501 


	Slide Number 1
	Slide Number 2
	Slide Number 3
	Slide Number 4

